JOINT OUTFALL SYSTEM
POMONA WATER RECLAMATION PLANT

ORDER R4-2014-0212
NPDES NO. CA0053619

Pollutant Discharge Elimination System Test of Significant Toxicity
Implementation Document (EPA 833-R-10-003, 2010), Appendix A, Figure A-1,
and Table A-1. The null hypothesis (H,) for the TST approach is: Mean
discharge IWC response <0.75 x Mean control response. A test result that
rejects this null hypothesis is reported as “Pass”. A test result that does not
reject this null hypothesis is reported as “Fail”. The relative “Percent Effect” at
the discharge IWC is defined and reported as: ((Mean control response - Mean
discharge IWC response) + Mean control response)) x 100.

b. The Median Monthly Effluent Limitation (MMEL) for chronic toxicity only applies
[...]
A.  Description of Wastewater and Biosolids Treatment and Controls ............... .. S F-4
B. Discharge Points and Receiving Waters ................cccoooeooo F-5
C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data .....................F-6
D.  Compliance SUMmMary..........c.ocooooooiiooie oo T T R A T F-10
E. Planned Changes ...............ccccooevivii 0. S T b A e e B R SN e R s e F-12
Applicable Plans, Policies, and Regulations ................cccoooooo F-12
A, Legal AUNOTTHEE wrismamsssmisonssnissinssusin.n sty Mo el Rer 3o 555 wemons e e eorme e oo e F-12
B.  California Environmental Quality Act (CEQA)............cocovovoooeeoooooo F-12
C. State and Federal Laws, Regulations, Policies, and Plans........................ R PR F-12
D. Impaired Water Bodies on CWA 303(d) List....................... o A S N S e F-17
E. Other Plans, Polices and Regulations .....................ocoooio B e vl . F-17
Rationale For Effluent Limitations and Discharge Specifications ... F-20
A. Discharge Prohibitions ..o T Y DREEERNG 3i F-20
B. Technology-Based Effluent Limitations (TBELS) ..............oooooo S A B F-20
1..8cope and AUtROTIEY ..o F-20
2. ApPIICable TBELS ..ottt F-21
C. Water Quality-Based Effluent Limitations (WQBELSs)...... ST R T T s I F-21
1..8cope and AULhOTItY ...........ooooiii oo e F-22
2. Applicable Beneficial Uses and Water Quality Criteria and Objectives.................. P )7
3. Determining the Need for WQBELS ..........ooooovoovoo AN L A T e ... F-38
4. WQBEL Calculations ..............c.ccoccooe RN A e Rt Gk A S S F-43
5. Whole Effluent Toxicity (WET) .....o.ooo oo F-46
D. Final Effluent Limitation Considerations ................................ e et P49
1. Anti-Backsliding Requirements......... RSO RR ARy e e Wi e ————— RN F-49
2. Antidegradation PONCI®S .......................oooiii ..F-49
3. Stringency of Requirements for Individual Pollutants ... F-50
E. Interim Effluent Limitations.............................o s S TR o S .. F-52
F. Land Discharge Specifications ~ Not Applicable ........ T et R e F-52
G. Recycling Specifications ..............cccoocvveei b S e e i TS AT F-52
Rationale for Receiving Water Limitations ... F-53
A, SUACE WET ... e F-53
B. GrOUNAWEET ... e F-53
Rationale for Provisions ......................... B AR i R S YT N s ., B .....F-53
A. Standard Provisions..............c.cccccoooo g T N R —— F-53
B. Special Provisions............... e T T, o T, e e NI ST AR S50 65 o A St F-54
1. REOPENEr PIOVISIONS ........ooiiiiiiiiiiii oo F-54
2. Special Studies and Additional Monitoring Requirements ... F-54
3. Best Management Practices and Pollution Prevention..............oooooovi F-55
4. Construction, Operation, and Maintenance Specifications .............cooo o F-55
5. Special Provisions for Municipal Facilities (POTWSs ONlY) e F-55
6. Other Special Provisions (Not Applicable) ... F-56
7. Compliance Schedules (Not Applicable).................c.cccocoovio oo F-56
Rationale for Monitoring and Reporting Requirements ... ................... ... ... F-56
A, Influent MONIOTING .......oooiiiiii e F-56

ATTACHMENT F — FACT SHEET (Adopted: 11/06/2014) F-1



JOINT OUTFALL SYSTEM ORDER R4-2014-0212

POMONA WATER RECLAMATION PLANT NPDES NO. CA0053619
B. Effluent Monitoring..........cccceoiieeennn. o et e ) A e (A K ..F-56

C. WET REQUIFEIMENES. .....eiviieniiieuiirsaseee et A s .....F-89

D. Receiving Water Monitoring................. e o AN TR TR e e g e s a v e AR F-59

1. SUMACE WWatOT oo e F-59

2. Groundwater — (Not Applicable)..............cccooveri S TS SRS e F-59

E. Other Monitoring ReqUIrements ... AL T veen. F-59

1. Watershed Monitoring and Bioassessment MONIONNG ... F-59

VIll. Consideration of Need to Prevent Nuisance & California Water Code Section 13241 Factors.. F-60
IX.  PUDIC PartiCIPAtION ... ..oueeieiiiiiieieitc it F-61
A. Notification of Interested Parties ..........coooccoiiomnn e PP PO . F-61

B. Written Comments.................... RTRREr.~ YRR S i e . S s ET F-62

C. Public HEaring .......cccceviiiiiniiiiiiiniinn s siises R G R A S e SR F-62

D. Reconsideration of Waste Discharge Requirements ... e F-62

E.  INfOrmation @nd COPYING ......ceiiimmrim s e it s F-62

F. Register of Interested PErsons.........c.ocoiiiiii p— F-62

G. Additional Information .........cccooviiiii e e F-62

Tables

Table F-1.  Facility INfOrMAtIoN .........ocimiiiiiiii i ..F-3
Table F-2. Historic Effluent Limitations and Monitoring Data.............. ——————— W N—-r F-6
Table F-3. Basin Plan Beneficial Uses — Receiving Waters ... ..F-14
Table F-4. Basin Plan Beneficial Uses — Ground Waters ..., L ST F-14
Table F-5.  Summary of TBELS ........coooiiiiiiii RS F-21
Table F-6. Translated Ammonia Effluent Limitations without Ammonia SSO ... F-32
Table F-7. Translated Ammonia Effluent Limitations with Ammonia SSO Applied............c....oe. F-34
Table F-8. Summary of Reasonable Potential Analysis ... e F-39
Table F-9. Summary of WQBELSs for Discharge Point 001 ... TP PTUTPR TR F-45
Table F-10. Summary of Final Effluent Limitations for Discharge Point 001 .cisicmsmsmssinssenmmamm s F-51
Table F-11. Monitoring Frequency COMPATISON ........ it F-57

ATTACHMENT F — FACT SHEET (Adopted: 11/06/2014) F-2



JOINT QUTFALL SYSTEM
POMONA WATER RECLAMATION PLANT

ORDER R4-2014-0212
NPDES NO. CA0053619

ATTACHMENT F - FACT SHEET

As described in section IIB, the Regional Water Board incorporates this Fact Sheet as findings of the
Regional Water Board supporting the issuance of this Order. This Fact Sheet includes the legal
requirements and technical rationale that serve as the basis for the requirements of this Order.

This Order has been prepared under a standardized format to accommodate a broad range of
discharge requirements for Permittees in California. Only those sections or subsections of this Order
that are specifically identified as “not applicable” have been determined not to apply to this Permittee.
Sections or subsections of this Order not specifically identified as “not applicable” are fully applicable to
this Permittee.

I.  PERMIT INFORMATION
The following table summarizes administrative information related to the Facility.

Table F-1. Facility Information

WDID 4B190107019

Discharger/ Permittee Joint Outfall System’

Pomona Water Reclamation Plant and its associated wastewater

Nsime)of Fagility collection system and outfall

295 Humane Way
Pomona, CA 91766
Los Angeles County

Facility Address

Facility Contact, Title and Phone Ann Heil, Supervising Engineer, (562) 908-4288 X2803

Authorized Person to Sign and

Ann Heil, Supervising Engineer
Submit Reports

Mailing Address 1955 Workman Mill Road, Whittier, CA 90601

Billing Address

Same as above

Type of Facility

Publicly Owned Treatment Works (POTW)

Major or Minor Facility Major

Threat to Water Quality 1

Complexity A

Pretreatment Program Y

Recycling Requirements Producer/User

Facility Permitted Flow 15.0 million gallons per day (mgd)
Facility Design Flow 15.0 mgd

Watershed San Gabriel River Watershed
Receiving Water South Fork San Jose Creek
Receiving Water Type Inland surface water

A. The Joint Outfall System (JOS, Permittee or Discharger), formerly referred to as Los Angeles
County Sanitation District of Los Angeles County, owns and operates a publicly-owned
treatment works (POTW) comprised of the Pomona Water Reclamation Plant (Pomona WRP
or Facility) and its associated wastewater collection system and outfalls.

Ownership and operation of the Joint Outfall System is proportionally shared among the signatory parties
to the amended Joint Outfall Agreement effective July 1, 1995. These parties include County Sanitation
Districts of Los Angeles County Nos. 1, 2, 3, 5, 8, 15, 16, 17, 18, 19, 21, 22, 23, 28, 29, and 34, and
South Bay Cities Sanitation District of Los Angeles County.

ATTACHMENT F — FACT SHEET (Adopted: 11/06/2014) F-3



JOINT OUTFALL SYSTEM ORDER R4-2014-0212
POMONA WATER RECLAMATION PLANT NPDES NO. CA0053619

For the purposes of this Order, references to the “discharger” or “permittee” in applicable
federal and state laws, regulations, plans, or policy are held to be equivalent to references to
the Permittee herein.

B. The Facility discharges wastewater to South Fork San Jose Creek, a water of the United
States. The Permittee was previously regulated by Order No. R4-2009-0076 and National
Pollutant Discharge Elimination System (NPDES) Permit No. CA0053619 adopted on June 4,
2009, and expired on May 10, 2014. The terms and conditions of the current NPDES order
have been automatically continued and remain in effect until new WDRs and NPDES permit
are adopted pursuant to this Order. Attachment B provides a map of the area around the
Facility. Attachment C provides a flow schematic of the Facility.

C. The Permittee filed a report of waste discharge (ROWD) and submitted an application for
reissuance of its Waste Discharge Requirements (WDRs) and NPDES permit on November
5 2013. Supplemental information was requested on December 5, 2013, and received on
January 2 and 3, 2014. A site visit was conducted in July 2014, to observe operations and
collect additional data to develop permit limitations and conditions. The application was
deemed complete on March 27, 2014, so the NPDES permit was administratively extended.

II. FACILITY DESCRIPTION
A. Description of Wastewater and Biosolids Treatment and Controls

1. The Discharger owns and operates the Pomona WRP, a tertiary wastewater treatment
plant located at 295 Humane Way, Pomona, California. Attachment B shows the location
of the plant. The Pomona WRP currently receives wastewater from the cities of
Claremont, La Verne, Pomona, and portions of unincorporated of Los Angeles County.
The wastewater is a mixture of domestic and industrial wastewater that is pre-treated
pursuant to 40 C.F.R. Part 403. The Pomona WRP has a design capacity of 15.0 million
gallons per day (MGD) and serves an estimated population of 149,058.

The Pomona WRP is part of an integrated network of facilities, known as the Joint Outfall
System (JOS). The JOS incorporates the Pomona WRP and six other wastewater
treatment plants, which are connected by more than 1,200 miles of interceptors and trunk
sewers. The upstream treatment plants (Whittier Narrows, Pomona, La Cafada, Long
Beach, Los Coyotes, and San Jose Creek) are connected to the Joint Water Pollution
Control Plant (JWPCP) located in Carson. This system allows for the diversion of influent
flows into or around each upstream plant if so desired.

The Districts have undertaken a full evaluation of local limits for the JOS, which is an
interconnected system consisting of the Long Beach, Los Coyotes, Pomona, San Jose
Creek and Whittier Narrows WRPs, as well as JWPCP, and La Canada WRP (non-
industrial). Due to the interconnectedness of this system, it is appropriate to formally
evaluate local limits for all treatment plants on the system at one time so that conditions
throughout the system can be considered. The Districts have reviewed the discharge
limitations in the NPDES permits issued to these facilities and have found that changes to
existing local limits are not necessary to meet the limitations. The most recent local limits
evaluation was submitted on August 22, 2012 finding that the existing limits were fully
protective of the JOS system. However, a re-evaluation wili be required following the
renewal of the NPDES permit issued to the Joint Water Pollution Control Plant (JWPCP).

ATTACHMENT F — FACT SHEET (Adopted: 11/06/2014) F-4



JOINT OUTFALL SYSTEM ORDER R4-2014-0212
POMONA WATER RECLAMATION PLANT NPDES NO. CA0053619

2. Treatment at the Pomona WRP consists of primary sedimentation, activated sludge
treatment, secondary clarification, filtration, chlorination and dechlorination. Although the
plant is configured with a backwash equalization system, it is rarely used. Treated
wastewater discharged to the South Fork San Jose Creek is dechlorinated.

3. Sodium hypochlorite is added to the nitrified filtered secondary treated effluent to form
chloramines by reacting with ammonia that is either already present or added to the
effluent. The chloramines inactivate bacteria, pathogens and viruses, and minimize the
formation of total trihalomethanes (TTHMs).. Prior to discharge, sodium bisulfite is added
to the treated effluent to remove residual chlorine.

4. No facilities are provided for solids processing at the plant. Sewage solids separated
from the wastewater are returned to the trunk sewer for conveyance to JWPCP for
treatment and disposal occurs, under Order No. R4-2011-0151 (NPDES No. CA0053813.
Attachment C is a schematic of the Pomona WRP wastewater flow.

5. The biological nutrient removal system at the Pomona WRP with nitrogen de-nitrification
process (NDN) complies with the ammonia Basin Plan objectives. The system was
completed and has been in operation since September 2003.

B. Discharge Points and Receiving Waters

The Pomona WRP discharges tertiary-treated municipal and industrial wastewater to the
South Fork San Jose Creek, tributary to the San Gabriel River, waters of the United States,
above the Estuary. Treated effluent is discharged from the plant to surface waters at the
following discharge point:

Discharge Point 001: Discharge to South Fork San Jose Creek via a point located at the
approximate coordinates: Latitude 34° 03' 19", Longitude 117° 47' 44"). The treated effluent
generally flows down the river to the San Gabriel River Spreading Grounds.

During dry weather (May 1 — October 31), the primary sources of water flow in San Gabriel
River, downstream of the discharge point is the Pomona WRP effluent and other NPDES-
permitted discharges, including urban runoff conveyed through the municipal separate storm
sewer systems (MS4). Storm water and dry weather urban runoff from MS4 are regulated
under an NPDES permit, Waste Discharge Requirements for Municipal Storm Water and
Urban Runoff Discharges within the County of Los Angeles (LA Municipal Permit), NPDES
Permit No. CAS004001.

The Los Angeles County Flood Control District channelized portions of the San Gabriel River
to convey and control floodwater, and to prevent damage to homes located adjacent to the
river. Although this is not the main purpose, the San Gabriel River conveys treated
wastewater along with floodwater, and urban runoff. The San Gabriel River is unlined near
the points of discharge. Groundwater recharge occurs both incidentally and through separate
water reclamation requirements (WRR) for groundwater recharge, in these unlined areas of
the San Gabriel River where the underlying sediments are highly transmissive to water as
well as pollutants. The Water Replenishment District recharges groundwater through the Rio
Hondo and San Gabriel Spreading Grounds, located in the Montebello Forebay, with water
purchased from JOS’s Whittier Narrows, Pomona, and San Jose Creek WRPs, under WRR
Order No. 91-100, adopted by the Board on September 9, 1991. This order was amended on
April 10, 2014, by Order No. R4-2009-0048-A-01.

Notwithstanding that segments located further downstream of the discharge are concrete-
lined, the watershed supports a diversity of wildlife, particularly an abundance of avian

ATTACHMENT F - FACT SHEET (Adopted: 11/06/2014) F-5



JOINT OUTFALL SYSTEM

POMONA WATER RECLAMATION PLANT

ORDER R4-2014-0212
NPDES NO. CA0053619

species such as the Least Bell’s Vireo, Tricolored Blackbird, and California Gnatcatcher.
Aquatic life, such as fish, invertebrates, and algae exist in the San Gabriel River Watershed.

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data

Effluent limitations contained in the existing Order for discharges from Discharge Point 001
(Monitoring Location EFF-001) and representative monitoring data from the term of the
previous Order, as reported by the Permittee in the ROWD, are as follows:

Table F-2. Historic Effluent Limitations and Monitoring Data

Effluent Limitation Monitoring Data
(Order No. R4-2009-0076)